

Letter Report No.: 101885036MID-001A

Report Date: 01/14/2015

Grade 1 Performance Tests Of  
Combi RB Mortise Cylinder

RENDERED TO

Rav-Bariach Industries Ltd.  
31 Haofe St.  
Ashkelon, Israel**General**

This report covers tests performed on the Combi RB mortise cylinder. These locks were tested in accordance with the Grade 1 performance requirements of UL 437 Standard for Safety, Key Locks Eighth Edition May 15<sup>th</sup>, 2013.

**Description of Samples**

The locks submitted for testing were identified by the client as the Model Combi RB. A complete description of the product tested can be found on page 3.

**Test Methods**

All tests were conducted in accordance with UL 437 Standard for Safety, Key Locks Eighth Edition, 2013.

Samples were mounted into blocks and fixtures where applicable, and subjected to tests for UL 437 requirements.

**Samples Received:** 11/20/2014

**Intertek Sample Identification Code:** MID1411201301

**Test Results: Compliant**

The Combi RB-Locks Mortise Cylinder was found to be Compliant with the requirements of UL 437, 2013.

The individual data sheets; pages 4 through 10 are attached to, and form a part of this report.

Initial tests conducted 12/5/2014 through 12/15/14. **Report revised 01/14/2015 to change client name from Standard Institute of Israel to Rav-Bariach Industries Ltd. as S.I.I. is a consulting firm for the manufacturer.**

Report Prepared by:



Michael Wallace  
Technician 1  
Hardware - Middleton

Report Reviewed by:



Han Fossum, RL  
Technician 1  
Hardware - Middleton